MURPHY BED DEPOT December, 2016
(904)823-9255
murphybeddepot.com

SHOWROOM:
6370-1 US HWY 1 N
ST AUGUSTINE, FL 32095

DO-IT-YOURSELF
(DIY) KIT

VERTICAL OR HORIZONTAL SINGLE, DOUBLE, OR
QUEEN, OR VERTICAL KING-SIZE MURPHY BED KIT

Designed to Exceed International 1ISO 9002
Standards for Residential Specifications

**15 YEAR WARRANTY**

Included:
-Murphy Bed Lift Mechanisms
-Steel Folding Leg System
-Hardware

Required (Not Included):
-All Wood and Hardware for Cabinet
-Multiple Tools and Wrenches

MYyt


MURPHY BED DEPOT
(904)823-9255
murphybeddepot.com

SHOWROOM: 
6370-1 US HWY 1 N
ST AUGUSTINE, FL 32095


DO-IT-YOURSELF
(DIY) KIT

VERTICAL OR HORIZONTAL SINGLE, DOUBLE, OR QUEEN, OR VERTICAL KING-SIZE MURPHY BED KIT

Designed to Exceed International ISO 9002 
Standards for Residential Specifications

**15 YEAR WARRANTY**

Included:
-Murphy Bed Lift Mechanisms
-Steel Folding Leg System
-Hardware

Required (Not Included):
-All Wood and Hardware for Cabinet
-Multiple Tools and Wrenches

December, 2016


0y O e G Ny 2

® N

Project Start Up

Familiarize yourself with all of the components in the Beta-DIY System, as
well as thoroughly study this manual so you may plan the steps required to
complete the project.

Study all illustrations and plan drawings. Make sure that the space available is
adequate for the specified dimensions of the bed cabinet, both in the open
and closed positions (see cut list pages 5-6 to cross check dimensions).

Panels should be 3/4” (19mm) ply core. Particle board is acceptable but with
more attention given to assembly procedures and handling. This is discussed
further in this manual.

Pull handles to open the bed down are not provided. Select these from your
local decorative hardware supplier. Have them on site at the time of assembly.

Check to be sure that all items are available
» Beta D.1Y. Hardware System
e Cabinet Components and Hardware
* Necessary Tools

If you choose a horizontal bed orientation, a separate cut list is provided and
assembly diagrams are on page 20.

Steps to Complete Project

Prepare all wood cabinet components.
Mount Lift Mechanism.
Install springs in Lift Mechanisms.
Assemble the Bed Cabinet.
Attach Bed Cabinet to wall.
Assemble Bed Face Panel Unit.
Prepare and assemble Cleats and Rails to Bed Face.
Install the Bed Face Panel in Cabinet
Install Handles - Leg Assembly - Mechanism Covers - Mattress



Carton Contents
for befabed

Qty. | Item v
2 8B N ~Liftiiigehanisms. Seft & ROht - om s nmmmamsssmsmasmsssammsnss 1
2 #LGD13 - Fold-Away Legs, Left & Right, with the following attached to each leg: .......... d

1 =347 %1 VAN0.D.) "Lexan™ Black PIastiE WaSHEE ....ouoummsitsnvismmmss ssss: ]
1-5/16 X1 1/2"(O.D.) FIat WASHET ..ot ass s e enens L]
§ « 516" NVIGCK FHEA NUE-.imimim s iy o b s s s B s s SO s o [
2 Hardware Card #1 (9 Springs Each) Mechanism Springs .........ccccccvvivmmvemrrmmree e, £
2 Mechanism Spring Safely Cover Plates ....cnsnusmnnsnanmsmsniniiaiivessiesi 3
1 19 10 P om0 PGS o mnsssesvessocnsssioommesssss wsstsmosotieia s e S o A e R S A 5 L]
1 HardWare Catd H5 < VEIETO SIEADE s iuss s sims iy vt s s it aasssaiisgs |
1 Leg Rod - 6 pecs. (Single, Double or Queen Sizes)
Combine for correct length with vertical or horizontal side tilt beds ........................... ]
Hardware Card #20
3 27 x 2" (51x51mm) L Brackets ... .. ..o (secure Cabinettowall) .................. ]
6 #8 x 2" Phillips Head Wood Screws ...........coceeeenneee (S ADOVEY i s |
6 #8 x 3/4” Flat Head Wo0od SCrews ...........c..ccooeenene. CETE 1101775 [P O
3 3/8” Rounded Bumper BUttons ............ccccccceveeennen. (for Top Stretcher) ..., [
2 318" Flat BUmparBUBONS ... assmmssenismmmsisssi (for Leg Bumpers) «aesssesssseomsss O
1 VBTG LAl .. oo s st v sises s pewdse AR SIS (]
10 5/16" x 1 1/4” Flat Head Siot Machine Screws ....... (mount mechanism to side panel) ... []
10 5/16" Plain Hex NUES ..o S AHOVE) - s ]
2 #8 x 1 1/2” Philiips Pan Head Wood Screws .......... {aftach mechanism cover) ............. ]
Hardware Card #21
4 5/16” x 1 1/4” Hex head Machine Boits ................... (attach Bed Unit to Mechanism) ..... []
2 5/16“ x 1 1/4” Allen Key Socket head Bolis ............. (EEADOVE) o cosensumvmssmmsisysmn ]
6 5/16" x 7/8” Flat Washers ..........coccocee oo, (23S @DOVE) ..o, 1
8 EI16" NYIGEK HOE RIS s sisnsiimsimsmss Lo, - ) 1
2 1A SEAr WASNETS ..o (attach Legs to Leg Rod) ................ |
2 1/4-20 x 1 1/4" Hex Head Bolts ...........oceoeeiiienieeeee FATTRLIRIE] onsinscismnssessssmms oo L]
Hardware Card #22
22 1"x1"x1 314" (25x25x44mm) Assembly Brackets .... (attach Headboard, Top and Bottom
Stretcher, Kick, Facia & Leg Stops). [
96 #8 x 3/4” Phillips Pan Head Screws ............ccceeeee 88 for above, 8 for panel guards) .... []
2 T o L s T 1o - I T ————— Ll
Hardware Card #23
12 CONfirmat SCrEWS ... (14 for Cabinet, 12 for Railg) ........... O
12 Confirmat Screw Caps ......cccooiiieiivccciiicceiiie (12 for Cabinet, 12 for Foot Rail) .... &

3.



Required Materials List

Qty. item v
. : Wood Panelling (plycore) or

# fgﬁets SingierTwin } MDF 3/4"x48°x96" (19x1219x2438mm)

4 sheets Double/FulliQueen . (USe 4 sheets if needed for grain matched bed panels) [
200 #8 X 1 1/4” Countersink WOOASCIEWS ........c.oo...ovvereeeoeiet s eers e eeeseeesness s sananens O
1 Pint (G2 o = 1o o 1] e U S R [
6 Sheets 120 Gt SANADPAPET .. cvereee oottt e e esen e et ees st O]
6 Sheets 180 Gt SANADPAPET ..ot eaes et sassese et st st nn s eaessaens 1
20-24 linear feet | 3/4"x3/4” (19x19mm) Spruce, Birch or Fir (see Cut List for length for cleats) ...... L
200 linear feet 13/16” (21mm) Iron-on or peetl & stick, pre-glued wood-grain edge tape ............. 3
1 Mattress (naxinnarm 127 (BOSHIMIBIOR). «.cu oo summemessmomsmsinsmsesssress O

Tools Needed for Assembly

Qty. ltem v
1 1167 1187 5116”3167 932" DIll BIS iivcvimmvmmsmanassis s i i s [
1 34" (19MM) SPACE Bt ....oeeieeiee et et e ]
1 e (BTN AIIBTT Y svovsimusimusaiomivs s ssnsm sty s e s e S o o e s s e O
2 727 (1829MM) Bar ClamPs ....ocoooooo i eieeeee et aem e ame e e [
1 I s i e s S S B S P S S s O]
6 C-Clamps (6" (150mm) MinimMum CAPACIY) ...vveveerieerririareriers e siae e eeceeeeeeeeas O
1 Household Iron {not needed if edge band is peel & stick) .........ccccccveciiiie. ]
1 FP I T NI s T D A e S O S G PR ]
2 VEEEBHEE ... oo issconeresnssmmasns s s s R R SR T S S SRR O




Cabinet Cut List (Vertical Qrientation)

Numbers in parenthesis ( ) are millimeters.
Single / Twin (Mattress size 39"x75"x10” (991x1905x254) maximum thickness)

Overall Cabinet Dimensions: 44 Y2."W x 83 1/4"H x 16

Projection from wall: 85 1/27(2172)

Quantity Description Width Length Material
2 *or* Bed Face Panels 21 1/4” (540) 777 (1956) 3/4” (19} Ply
1 Bed Face Panel 42 1/2" (1080) 77" (1956) 34" (19) Ply
2 Side Panel 16" (406) 83 1/4” (2115) 3/4” (19) Ply
2 Head Board {1}
& Top Panel (1) 14 1/4” (362) 43" (1092) 3/4” (19) Ply
1 Top Facia 2 (81) 43" (1092) 3/4” (19) Ply
1 Bottom Rear Base 6" (152) 43" (1092) 3/4” (19) Ply
1 Bottom Kick 4" (102) 43 (1092) 3/4” (19) Ply
Frame Specifications Box
3 Stiffeners 4" (102) 37 1/27 (853) 3/4" (19) Ply
2 Side Rails 41/2" (114) 74.5" (1892) 3/4" (19) Ply
2 | End Rails 412" (114) 40 1/2” (1029) 3/4” (19) Ply
2 Side Cleats 3/4” (19) 73 (1854) | 3/4” X 3/4° (19x19) solid
2 End Cleats 3/4” (19) 39" (991) 3/4" X 3/4" (19x19) solid

Double/Full Bed (Mattress size 54"x75"x10” (1372x1905x254mm) maximum thickness)

Overall Cabinet Dimensions: 59 % 'Wx 83 1/4'"H x 16

Projection from wall: 85 1/2"(2172)

Quantity Description Width Length Material
4 *or* Bed Face Panels 14 3/8” (365) 77" (1956) 3/4" (19) Ply
2 Bed Face Panels 28 3/4° (730) 77" (1956) ~1.3/4" (19) Ply
2 Side Panel 16" (406) 83 1/4 (2115) 3/4” (19) Ply
2 Head Board (1)
& Top Panel (1) 14 1/4” (362) 58” (1473) 3/4" (19) Ply
1 Top Facia 2" (61) 58" (1473) 3/4" (19) Ply
1 Bottom Rear Base 6" (152) 58" (1473) 3/4” (19) Ply
1 Bottom Kick 4" (102) 58" (1473) 3/4" (19) Ply
Frame Specifications Box
3 Stiffeners 4” (102) 52 1/2” (1334) 3/4” (19) Ply
2 Side Rails 4 1/2" (114) 74 1/2 (1892) 3/4” (19) Ply
2 End Rails 41/2" (114) 55 1/2" (1410) 3/4” (19) Ply
2 Side Cleats 3/4” (19) 73" (1854) 3/4” X 3/4° (19x19) solid
2 End Cleats 314" (19) 54" (1372) 3/4" X 3/4" (19x19) solid

S.



Cabinet Cut List (Vertical Orientation) - continued

Queen Bed (Mattress size 60"x80"x10" (1524x2032x254mm) maximum thickness)

QOverall Cabinet Dimensions: 85 ¥2 "W x 88 1/4°H x 16

Projection from wall: 90 1/2"(2299)

Quantity Description Width Length Material
4 *or* Bed Face Panels 15 7/8" (403) 82" (2083) 3/4” (19) Ply
i Bed Face Panels 31 3/4” (806) 82" (2083) 314" (19) Ply
2 Side Panel 16" (406) 88 1/4" (2242) 3/4” (19) Ply
2 Head Board (1) 15 (381) 64" (1626) 3/4” (19) Ply
& Top Panel (1) 14 1/4” (362) 64" (1626) 3/4” (19) Ply
1 Top Facia 2" (51) 64" (1626) 3/4” (19) Ply
1 Botiom Rear Base 6" (152) 64" (1626) 3/4” (19) Ply
1 Bottom Kick 4" (102) 64" (1626) 3/4" (19) Ply
Frame Specifications Box
3 Stiffeners 4" (102) 58 1/2” (1486) 314" (19) Ply
2 Side Rails 4 1/27 (114) 79 1/2” (2019) 3/4” (19) Ply
2 End Rails 4 1/2° (114) 61 1/2” (1562) 34" (19 Py
2 Side Cleats 3/4" (19) 78" (1981) 3/4" X 3/4 (19x19) solid
2 End Cleats 3/4" {19) 60" (1524) 3/4” X 3/4* (19x19) solid

King Bed (Mattress size 76"x80"x10” (1930x2032x254mm) maximum thickness)

Overall Cabinet Dimensions: 80 1/2"W x 88 1/4"H x 16" D

Projection from wall: 90 4"

Quantity Description Width Length Material
4 Bed Face Panels 19 5/8” (498) 82 5/16” (2091) 3/4” (19) Ply
2 Side Panel 16” (406) 88 1/4” (2242) 3/4” (19) Ply
2 Head Board (1) 14 1/4” (362) 79" (2007) 3/4” (19) Ply
& Top Panel (1) 14 1/4” (362) 79" (2007) 3/4" (19) Ply
1 Top Facia 127 (51) 79" (2007) 3/4” (19) Ply
1 Bottom Rear Base 6" (152) 79" (2007) 3/4” (19) Ply
1 Bottom Kick 4" (102) 79” (2007) 3/4" (19) Ply
Frame Specifications Box
4 Stiffeners 4" (102) 73 1/2" (1867) 3/4" (19) Ply
Z Side Rails 412" (114) 79 1/2” (2019) 3/4" (19) Ply
2 End Rails 4 112" (114) 76 1/2” (1943) 3/4” (19) Ply
2 Side Cleats 3147 (19) 78" (1981) 3/4” X 3/4° (19x19) solid
2 End Cleats 3/4” (19) 75" (1905) 3/4” X 3/4“ (19x19) solid




Cabinet Cut List (Horizontal Orientation)

Cabinet Components Description & Cut List
Cabinet Material: 3/4“ (19) MDF or Plycore
Numbers in parenthesis ( ) are millimeters.

For assembly, refer to pg. 8, Drawing #2

# | Qty Description Single Double Queen Edge Band
1 2 | Bed Face Panel 39" x 41 3/4” 39" x 56 3/4” 41 1/2" x 62 3/4”| 4 Edges
(990x1060) (990x1441) (1054x1594)
2 2 | Side Panel 16”7 x 49 3/4” 16" x 64 3/4” 16” x 70 3/4” 2 Long Edges
(406x1289) (406x1670) (406x1822)
3 1 | Top Panel 16" x 78 1/2” 16" x 78 1/2° 16" x 83 1/2" 2 Long Edges
(406x1994) (406x1994) (406x2121)
4 1 | Top Facia 2" x 78 1/2° 2" x781/2" 2'X831/Z 2 Long Edges
(51x1994) (51x1994) (51x2121)
5 1 | Top Facia Stiffener 3"'x781/2" 3"x78 1/2" 3" x 83 1/27 2 Long Edges
(76x1994) (76x1994) (76x2121)
6 2 | Top Rear Stiffener (1) | 4" x 78 1/2” 4’ x781/2° 4" x 831/2" 2 Long Edges
Bottom Rear Base (1)] (102x1994) (102x1994) (102x2121)
7 2 | Bottom Kick (1) & 4" x 78 1/2" 4’ x78 1/2" 4" x 83 1/2” 2 Long Edges
Kick Stiffener (1) | (51x2045) (51x2045) (51x2172)
8 1 { Head Board 15> x 78 172" 15" x 78 1/2” 15" x 83 1/2” 2 L.ong Edges
_ (381x1994) (381x1994) (381x2121)
9 1 | Head Board Stiffener | 6" x 78 1/2” 6" x78 1/2° 6" x 83 1/2” 0 Edges
(152x1994) (152x1994) (152x2121)
10 1 | Panel Connector 3 x3T" x5 3" x 58" 0 Edges
(76x940) (76x1321) (76x1473)

Cabinet Footprint Dimensions & Projection Distance from Wall (Horizontal)

Numbers in parenthesis ( } are miliimeters.

Single

Double

Queen

Cabinet Size (D, W, H)

Projection from Wall
Max Mattress Size

Max Mattress Thickness

16" x 80" x 49 3/4”
(406 x 2032 x 1264)

49" (1245)
39" x 75” (990 x 1205)

12" (305)

16" x 80" x 64 3/4"
(406 x 2032 x 1645)

64" (1626)
54” x 75" (1372 x 1905)

12” (305)

16" x 85" x 70 3/4”
(406 x 2159 x 1797)

70" (1778)

60" x 80” (1524 x 2032)

12" (305)




Stiffener Placement

Recommended for King Beds

Head of Bed Face Panel
(Head Rail and Bed Face are Fiush)

|
|
]
i : Stiffener X
Wl “/”/ 4 “/ LI

' ' Stiffener :
TSP ’//'F'// /"'"""f'/"/’/ (1L

; tlffénpr .
S / 7
:/w/;[/f [l ”/”/”/ 7T

I
1
|
d Stiffene |
W/ /7] ///// ”/// /777 /[ s

Drawing 1.

Bed Assembly (Horizontal Qrientation)

Front View Side View
— e — |
6 51K 4
k1.
(A)
it
//;
(B) 4 A
]«/6- ~Jll| ®
1.0" (25) s
Drawing 2.

Step by Step Instructions

STEP 1: Prepare all Wood Cabinet Components

1. Clean and sand where necessary.
2. Tape edges that will be exposed:

Face Panels
Bottom Kick
Bottom Rear Base
Head Board

Top Panel

Top Facia

Side Panels

Tape all four edges
Tape two long edges
Tape one long edge
Tape two long edges
Tape one long edge
Tape two long edges
Tape two long edges

3. Finish Components to your desired stain or paint colors.
(Side Panels, Headboard, Top Facia, Top Panel, and Bottem Kick)

NOTE: Do Not Finish the Bed Face Panels or the Rails
at this time. To insure a positive glue bond, they
should not be finished until after assembly. (Step #6).




Marking the Mounting Holes for the Lift Mechanism

Numbers in parenthesis () are millimeters.

STEP 2: Mount the Lift Mechanism

Note: Mount the Lift Mechanisms prior to assembly of the Bed Cabinet (STEP 4).

1. Exactly mark the mounting holes on the inside of each side panel from the dill pattern in Drawing 3.
2. Drill 2 1/16” (2mm) pilot hole for each mounting bolt. Drill the final hole with a 5/16" (8mm) bit.

3. Counter sink 5/8” (15mm) on the outside of the panels just deep enough for the 5/16” x 1 1/4”
(8x32mm) Machine Screws.

NOTE: All location measurements are from the front edge of the Cabinet
Side Panels. Refer to Drawing 3.

e 16.0" (406)
2 516’

~, 11 13/16” | (59)
[ T {AR0) - 1

Hole C ) ;
: f '3) Hole A
: _ @' — 1 HoleB

|

| .
1 iy wfHole E
}
|
|
|

Holeh P i o sanasasey @y 17 9/16”

(446)
FINISHED FRONT
16 1/8" FDGE OF PANEL
(410)
17 7/8" 14 7/16”
— (454) (367)
11.0"
Bottom Rear Base o)
i | [ e Front Bottom of Kick
i BOTTOM EDGE OF PANEL

Drawing 3. (Drill pattern for SBLM Lift Mechanism)

2



STEP 3: Install the Springs on the Lift Mechanisms

NOTE: The maximum number of springs that each Lift Mechanism can use is nine. Nine
springs are provided for each lift mechanism; a varying number will be needed depending
on bed size, mattress weight, and materials added to the panel face such as moldings or
accessories.

Select your bed from this chart:

Mattress Thickness 6”(15) to 87(20) | Total | 10”(25) to 12”(30) | Total
Single/Twin - Vertical Bed 3 or 4 per side T 4 or 5 per side 9
Singie/Twin - Horizonta! Bed 1 or 2 per side 2 2 per side 4
Double/Full - Vertical Bed 5 or 6 per side 11 6 per side 12
Double/Full - Horizontal Bed 3 or 4 per side 7 4 per side 8
Queen - Vertical Bed 6 or 7 per side 13 7 per side 14
Queen - Horizontal Bed 4 per side 8 4 or 5 per side 9
King - Vertical Bed 8 or 9 per side 17 |9 per side 18

1. Start by hooking one end of the spring under the up turned edge of the backer plate.
Lay the spring down and hook it into the matching hole in the T-shaped tension arm.
You may pry up this arm with a wood handle or shim to make inserting the hook easier.
NOTE: All hook openings should face you.

2. Install an equal number of springs on each side of the center hole. Imbalance of one
spring is O.K. to the topside.

3. You should use the same number of springs and the same number of holes on both the
Lift Mechanisms. However, to achieve balance, you may use one more spring on either
the right or left Side Mechanism.

4. If it is necessary to remove the Face Panel, to add or subtract springs, reverse the pro-
cedures listed on pg.17 step 7 “Install the Bed Face Panel in Cabinet.” Be sure to
engage the Left and Right Arm Locks as you remove the Bed Face.

©

Spring Hole #1

Upturned Edge

of Mounting Plate ] - Tension Arm T-Bracket

Center line

Drawing 4.

O
O
O
(2
D
O
O
O

Spring Hole #9

ALERT: If the bed slams shut, you must remove sufficient springs to have a soft closure. If the bed
does not rest lightly on the floor when open, add the weight of linens and blankets to see if
this helps balance. If you determine that you need more or less lift (springs) you should
remove the Bed Face and make the necessary change. Your bed will function for many
years when properly balanced so take the time now to make any needed adjustments. 10



STEP 4: Assemble the Bed Cabinet (vertical orientation)

O

C

Be sure that all Bed Cabinet components are cleaned, sanded, and finished at
this time.

Bed Face Panels and Rails should not be finished at this time. Finishing will
inhibit glue bond to Bed Face. Finish after assembly.

For easier final wall mount you should assemble bed cabinet in the room where
it will be used.

Be sure Lift Mechanisms are securely installed.

L ocate the mounting position of the Headboard, marking the left and right Side
Panels 20" (508mm) from the floor and 3” (76mm) in from the back edge of the
panels. Note from the Drawings 5 & 7 that this mounts the bottom edge of the head-
board out 3” (76) from the back or wall edge of the Side Panels. Use the 1"x1"x1 3/4"
(25x25x44mm) mounting brackets (2 each side). Be sure the top bracket is set low
enough not to protrude beyond the back of the cabinet. Use #8 x 3/4" Pan head
Screws. The Headboard location may vary slightly; just be sure it is secure and at the
approximate 3“ (76mm) distance from the back edge.

Use Angle Brackets to assemble the Bottom Rear Base and Bottom Kick in the
position shown in Drawings 5 & 7. Use two Angle Brackets on each end.

Attach Top Panel as shown in Drawings 5 & 7. Be sure back edge of the Panel is
flush with back of Side Panels and 1 1/4” (32mm) down from top of Side Panels to be
flush with the bottom edge of the Top Facia. The Top Facia will cover the front edge of
the Top Panel.

... — Top Panel

|
\
{ ™\ 17x1"x1 3/4" (25x25x44mm)

Angle Brackets

Top Facia—§

Left Side Panel — ; -
{ ——+— Right Side
i Panel

Head Board — 1

A7 AN 17x1x1 374" (25x25x44mm)

Bottom Rear Base —- “" e o

Bottom Kick —

Drawing 5.

11.



STEP 4: Assemble the Bed Cabinet (vertical orientation) - continued

Numbers in parenthesis { ) are millimeters.

S

1"x1"x1 3/4”
(25x25x44)
Angle Brackets

1.25"
(32)

Drawing 7.

Drawing 6.

Top Panel

Front
Edge

Right Side
Panel

1"x17x1 3/4”
(25x25x44)
Angle Brackets
Note: Upper
Brackets clear

Wall

et

' Angle Assembly Brackel

1"x1"x1 3/4°

(25x25x44)
Angle Brackets

2

S

= &3

12.



STEP 5: Attach Bed Cabinet Securely to Wall

Hints: If the room is carpeted you may raise the kick up to 1/4” (7Tmm) to clear the
carpet. More than 1/4" (7mm) will obstruct the operation of the bed.

O You may or may not wish to remove the Base Board to allow the Bed Cabinet to fit
flush against the wall. If you do remove the Base Board, save for later trim and
replacement. If you do not wish to remove the Base Board, you may use a shim or filler
strip of the same thickness at the top between the cabinet and the wall.

1. Place cabinet against wall. Make sure the cabinet is level and square. Measure diago-
nally to be sure of square. Bed will not operate if cabinet is not square. Check also for
square from front to back as well as side to side. Use shims where necessary.

2. Prior to placing cabinet against the wall, locate 3 studs or other wall frame members at
the level of the Top Stretcher panel (top of bed).
Alert: The cabinet must be secured to studs or other wall structural members using the
2"x2” (51x51mm) L-Brackets supplied. If the wall is not a wood stud wall, use metal
stud screws, toggle bolts or concrete expansion bolts if necessary.

3. Now that the cabinet is square and plumb, use two #8 x 2" (M4x51mm) flat head wood
screws in each or three 2°x2" (51x51mm) brackets to attach to studs at the top level of
the Top Panel (see drawing 8). Re-check square and plumb and then secure 2°x2"
(51x51mm) L-Brackets to Top Panel with #8 x 3/4” (M4x19mm) wood screws. Attach
warning label to top of cabinet. Attach three Bumper Buttons to bottom of the front
edge of the Top Facia. These Bumpers allow the Bed Face Panel to close quietly.

1
1
1
1
1
1
1
'
I
1

i

o G e i

'.m - ——

Top Facia 2"x2"
(51Ax§;}ne1m) Warning
Brackets Label

Rubber

1
|
1
i
]
i
1
i
!
1
|
I
I
1
1
1
1

i
3
i
1
'
1
Bumpers (3) |
1
1
1
i
i
i
3

N

3
3
i
]
}
1
1
i
t
Left s
1
¥
13

Side Panel Right

Side Panel

P o .. "
i . o . 9 o i e

13.



STEP 6: Assemble Bed Face Panel Unit - Prepare and assemble Cleats
and Rails and attach to Bed Face Panel

. Drill necessary holes to attach the Lift Mechanism and the fold-down legs. Dimensions are in Drawing 9.

HORIZONTAL ONLY: Drill Holes #1, #2, and #3 AND the Leg Pivot Holes into the “END RAILS,” not the
side rails as shown. Add 3/4” (19mm) from the lateral (left and right) dimensions to allow for side rail wood
thickness. “END RAILS” will now be used as side rails for Horizontal Configuration.

. Drill through the four Cleats at approximate 4” (100mm) intervals in both directions so they may be attached
to the rails as well as to the Bed Face. Lay the rails out on the Bed Face Panel so you will not confuse left
or right and the head and front of the Bed Face final assembly.

. Glue and screw the Cleats and Rails together. Be sure the Cleats are inset 3/4” (19mm) from both ends of
the proper rail. Be sure that the Cleats are on the inside of the Rails. Use #8 x 1 1/4” screws for this
procedure.

. Refer to Drawing 9 and drill the holes in the Side and End Rails for securing with three Confirmat screws  at
each corner of the Rails.

NOTE: The Bed Face Pane! Unit absorbs the most weight and stress of all the Bed Cabinet components,
therefore the unit must be glued and screwed at the time of assembly. Do not finish the wood components
of this unit until it is completely assembled. This will assure maximum strength from the glued joints.

. Position Bed Face Panels face down on a flat surface. Position three Stiffeners in locations shown in
Drawing 10 - ends of stiffeners should be 2 3/8”" (60mm) from edges of Face Panels to allow for Side Ralils
and Cleats. At this time drill two rows of pilot holes in the Stiffeners approximately 4” (100mm) apart and 1"
(25mm) from both sides of the Stiffener.

ALERT: use caution not to drill into the seam of the Face Panels.

Rails [Holes #1, #2, & #3 attach Frame to Mechanism
3 H
TH" !
18 5/8" (473)
?(;2"?5) 9 27/32" (250)
; 34" x 4 42" 6 1/8” (158)
| Lo single/Double Side Rail #3 # oo T3 |
i || ot SinglelDouble SideRall ~ ig¥3 4 4#2(#1 [
. ;!B‘ 1121 1 1,2'32"? 27327 il e
! (38) (26} (21.5) 3/18" (5) Dia.
S.tee||l_.leg (35} ‘, . ; y Mechanism Mounting Holes 3,.4}(19-:/“\3,4~(1;) PR
Pivot Hole Sl i @5/16" (8) Bore Hole 7 N\ P90 (@) Bore fiole ’
4 ;\:-r"—““""g"""""" Queen Side Rail _L</#3 #2) #1 =
(114 \_"‘L _____________________________’_} _________ __*__..“‘.._.'—:_L.'.'-__————
{ 110 stz b ozt l..‘i‘_’?m
258" 1 38 (36} {26) {21.5} ph
g (35) g 27/32" (250)
) . 18 5/8" (473)
79/
Stiffeners 1.0 ‘(25.) Single 3/4"x4"x37 1/2" {19x102x953} / Double 3/4'x4°x52 1/2" (19x102x1334} / Queen 3/4x4°x58 1/2" (19x102x1486)
7 r
:[_-..* — & & fox e o G: o ! (\ & oy : (oY oY o &
- S J \ = = & .
e e 8 s e .S i 8 =2 & ¢ £ .8 &
1(}'*‘25) . »‘ 378" e = .
o 96 Drawing 9.

14.


Murphy
Drill necessary holes to attach the Lift Mechanism and the fold-down legs. Dimensions are in Drawing 9. 

HORIZONTAL ONLY: Drill Holes #1, #2, and #3 AND the Leg Pivot Holes into the “END RAILS,” not the side rails as shown. Add 3/4” (19mm) from the lateral (left and right) dimensions to allow for side rail wood thickness. “END RAILS” will now be used as side rails for Horizontal Configuration.�


Panel Saver
Head of Bed Face Panel Guard
(Head Rail and Bed Face are Flush)
SBLM Mounting Holes
Mechanism = Mechanism
Rails / | | Bore out
Panel Saver i i Cleats o
Guard Cleats ; ' Fit Nuts &
| ' . Bolts for
l | ®=@)
; : Stifféner e
v / /’/ // // / / f / / f / / f ( 'f/[/ 'J-// / ’/ / f// /////
i |
1 | i
I I
il ; Stiﬁéner :
W7 777777777 7 ///'”'/'
Beg§§£ N W/ T WIS IE
™~
A Vel:[é(;csa‘lﬁﬁ i — /. —— Stiﬁé;e/r yy : 7777 A
PProx i % / 7 [/ ; 7 7/ ;. / / / ; / ,’ / f .
fromf—oot ://'/"/r LY ] £ ‘I-/’, /
L i Z ; Angle
i ! ! ; 1 Bracket
: ! ; : il Leg Stop
i : ) . Cleat—{}
+ | : Plywoob EndRail | v ' +
/ (25 — |
Leg stopper 1" (25)
o= = |
T I y
DIY Segmented LEQ connector rod H *x NOT TO SCALE =
- vertical assembly shown
Drawing 10.

- ©® Dmunﬂm o

) : ~~-—
/! 344" {(19)
l \ Plywood End Rail
* /2" (38) X 5
{ S
‘\f \\ c)“éel@
\ Q\.‘f“ o [=3
1
- t
SR ! o o Cieat

{

i I

\\ o g //

~ » s
- n| ) ot -
0.4 (2) thick S fied Panel s
Panel Saver Guard o L
Black Powder coat 1 g
7
A G S g —— P

Drawing 11a. Drawing 11b. 15.



Ends 19

i B 314°(19) /“\ Plywood End Rail

o o N
a1z e Singte / Twin End ¢ / '
{114) éa _____________ e s & \\\‘ / ’1’
| Pt / ,l
40 172" (1045 S
? L 4172 (114) Q/ e
PN
3/4” (19) P A T E‘mlmmm.,w
P L el < 1 .
! 2 1/4" (57) o /1 Ay
il & i
4172 ! < ~— N oo oy
s ﬁ Full / Doubie End ¢ \l \ el l\ nlttnm@ﬁ
R >/ \ 314" 19\- 1=
I 55 1/2" (1426) | 3A(1G) v 19 imnmmm{—:ﬁ
L ! M- 20/32" (7) Through Hole
34" (19) @5/16" (8) Bore Hole
- i 4 T R PSS S T ST VP Y
, B9132° (7)
=T p— 7 i ]
4 | d’ ueen End & )| (5"._1:]
¥ # _______________________________________________ & L
: |23/16" (5)
! 81 12" (1578) 1 Corfirmat Screw
Drawing 12. |

STEP 6: Assemble Bed Face Panel Unit - Prepare and assemble Cleats

6.

10.

11

and Rails and attach to Bed Face Panel (cont.)

Now “tack” this assembly together by loosely placing screws in the pilot holes nearest
the corners. Be sure the unit is absolutely square. Now glue and screw the center
stiffener in place. Check assembly for square and alignment. Now glue and screw the
two other Stiffeners into position. All of the above assembly should be done with glue
and #8 x 1 1/4” wood screws.

Place the pre-assembled Cleats and Rails in their proper position on the Bed Face
Panel. Use Drawing #8 as your guide to the final placement of the Cleats and Rails.
Glue and screw the Cleats and Rails securely to the Bed Face Panel; be sure you
have the 1” (25mm) overhang of the panel on two sides and the foot and that the
head Rail is flush with the Head End of the Bed Panel.

Now that the Side and End Rails and Cleats are attached to the Bed Face, you have
some minor tasks to complete.

NOTE: Lift Mechanism mounting holes #1 and #2 are partially blocked by the Cleats
on both the left and right side. Using a 3/4” (19mm) spade bit, drill away enough of
the Cleat so the nuts and washers for the mounting bolts will have adequate clear-
ance.

Tape the tops and ends of the Side and End Rails for a more finished appearance
and to prevent possible snagging.

Attach the Velcro straps approximately 16” from the Foot end of the Cleats. Use the
3/16” x 3/4” (0.D.) washers and #38 x 3/4” wood screws. Fold the Velcro strap over to
screw through for extra strength. The Velcro hooks and loops should face each other.

Press fit the Confirmat screw caps on all 12 Confirmat screws at the corners of the
Rails.

Attach the Universal Panel Saver Guards at the Bed Panel Head Corners shown in

Drawing 11a. 16.


NORMAN ANDERSON


NORMAN ANDERSON


NORMAN ANDERSON



STEP 7: Install the Bed Face Panel in Cabinet

SETTING THE LIFT MECHANISM

NOTE: The Bed Face Panel is mounted between the Lift Mechanism Torsion Arms
using the supplied bolts through the holes #1-2-3 you have drilled in the Side Rails.

. Set the left and right Tension Arms as shown in Drawing 13.

. Place PVC pipe over Tension Arm. While sitting on floor, place one foot against the
edge of the Side Panel to hold the Bed Cabinet from moving from the wall. Pull straight
down (no side motion) so your assistant may place the arm lock in position to hold the
Lift Mechanism in the partially open position. Repeat this procedure with the other
mechanism.

ALERT: Be sure both arm locks are secure against the hexagon nuts. Do not reach
around or behind the Tension Arms; serious injury may occur if the Tension Arm is
accidentally tripped. If possible, have assistant help in the setting of the mechanism
and the lcading of the Bed Face Panel.

Bolt in Hole #3 Drops
into this slot when Bed
Face Panel is loaded

Tension Arm

Bolt through Hole #2 to secure

Hexagon Nut (Hole "A")

“NL=——— Notch to rest against Allen head of
Drawing 13. Bolt in Hole #1

. Install the two 5/16” x 1 1/4” Allen socket head bolts in the holes #1. The head of the
bolts should be outside the Rails. Use 5/16” x 7/8” washer and 5/16” Nylock nut on the
inside. Securely tighten.

_ Install two 5/16” x 1 1/4” bolts (heads outside of Rails in holes #3). Put a 5/16" x 7/8"
Flat washer and 5/16” Nylock nut on each bolt from the inside of the Side Rail. Finger
tighten only and leave body of 5/16” bolt protruding on the outside of Side Rail.

_ Place one 5/16” x 1 1/4” bolt, 5/16” x 7/8" Flat washer, and 5/16” Nylock nut on the
floor by the front edge of each Side Panel - these will be installed in holes #2 after the
Bed Face Panel is mounted to the Lift Mechanism.

NOTE: Keep the proper size wrenches handy to securely tighten the bolts in holes #2
and #3, which is part of the next step.

17.



STEP 7: Install the Bed Face Panel in Cabinet (cont.)

6.

f :;-—— Bed Panet
i & Face
t 2

Stand the Bed Face Panel on the Head end and align it just in front of the Tension
arms. Gently (do not bump the Torsion Arms) work the Side Rails into position
between the Torsion Arms. Carefully lift the Bed Face Panel approximately 4"
(100mm) or enough for the 5/16” (8mm) bolt loosely secured in hole #3 to drop into
the slot on the end of the Tension Arm. Repeat this procedure on both sides of the
Bed Face Panel.

Tilt the Bed Face Panel out until the arm locks disengage and the Allen socket head
bolt head, in hole #1, is seated in the notch at the bottom of the tension arm. Tighten
the 5/16” (8mm) bolts in holes #3 securely.

Install the 5/16” (8Bmm) bolts in holes #2 and securely tighten. Let the Bed Face Panel
close gently. Do not let it slam shut. Damage can be caused by slamming - especially
if the mattress is not in place.

ALERT: Place the mattress across the Bed Face Panel so it will not slam shut. If this
is not possible, your assistant must hold the panel down.

Bed Panei
Unit Rail
| ¢
P EREET Head of Bolt
/ 6&_._.—-—)" - nea - ;
% in Hole #3 Bolt Hole #3
| / / g seated in siot
/ o
4 l’ /// 2
o |
° i bl
o .r"'
i
0,\4\ 0 Salt Hole #2

a#7 | AllenBoltin
Hole #1 seated
in notch

Allen Bolt in
Hole #1

Side Panel ﬂ | Side Panel ﬂ

Drawing 14. Drawing 15.

18.



STEP 8: Install Handles - Legs - Mechanism Covers - Mattress

1. Position and secure handles for ease of operation. Measure down approximately 36”
(915mm) from the panel top to the top of the handles.

2. Install legs with the 1 1/2” x 5/16” washer on the inside of the Rails and the Nylon
washer on the outside. Tighten nut to have a small amount of friction when leg
assembly is rotated from the up to down position.

3. Pre-drill and screw leg stops in position shown on Drawing 17. NOTE: Leg stop
should hold leg in horizontal position as shown. Use #8 x 3/4” screws.

4. Install leg connector rod between legs and secure with 1/4” x 1 1/4” Hex head bolts
and star washers. Assemble modular sections of leg connector rod. Be sure they are
securely tightened so not to loosen and wobble in use. See pg. 20 for direction.

5. Install matiress and secure with previously installed Velcro straps. Cut the excess
Velcro to leave about 12" (300mm) of overlap.

6. Snap the powder coated steel mechanism covers in place - secure with #8 x 1 1/4”
black wood screws through the standoff on the backer plate.

Follow up to Initial Assembly

Level or square problems of Bed Face fit to Cabinet. Nudge base of Cabinet at the
floor level - or do shims under the Side Panels.

Feel of Stiffeners is evident through mattress. Add foam panels or layers of flat
corrugated cardboard between stiffeners.

If bed is too heavy to operate easily or slams shut: remove Bed Face Panel and add

or subtract springs. At this time you may decide to use one more or less spring(s) on
the left or right side Lift Mechanism.

Bed Closed Position

? 3/4° (19}

Q \ OC 2 5/8” Thick End Rail

,  {€58) e
/
[m] Y | o Angie Bracket
a : l / Leg Stop
@ T T O.C. 13/%°
_ Steel Le s -v o] ) (35)
¥ g Side Rail 1 o0 I Leg Pivot Hole
Bed Face Panel i I
T
h I t ...... N T ) <">
' N\

: Bed Cpen Position

\ (threaded together) i
Rubber Foot Hlaor ' ‘

L0777 P77 777 /7777777,

1/4"-20 x 1 1/4” Bolt
Star Washer

/ / \ Segmented Steel Leg Rod

Drawing 16. Drawing 17.
19.



STEP 8: Segmented Leg Rod Pieces for Assembly

Universal Leg Rod Pieces - Each Piece Used with Ali Bed Sizes
A: 20.59°(523mm)
-BE — W (1) 20.59" (523mm) - 1 Female Threaded End, 1 Male Threaded End
B: 20.59"(523mm)
g —m- (1) 20.59” (523mm) - 2 Female Threaded Ends
Bed Specific Leg Rod Pieces - Provided with All Bed Sizes
C: 15"(381mm)
. o ~ = (1) 15.0" (381mm) - Used with Double Beds - 1 Female End & 1 Male End
D: 21.02°(534mm) ;
= B (1) 21.02° (634mm) - Used with Queen Beds - 1 Female End & 1 Male End
E: 14.57"(370mm) . . ;
= a B (1) 14.57" (370mm) - Used with Horizontal Single/Double Beds - 1 Female
F: 4 57°(116mm) End & 1 Male End
. (1) 4.57" (116mm) - Used with Horizontal Queen Beds - 1 Female End & 1
Male End
Single / Twin Assembled
B B -IC =
A. B.
{_ 4118'(1046mm) 3
Full / Double Assembled
B s K- Z 3
A. C. B.
I = = -

———— 56.18°(1427mm)

Queen Assembled

= | ) T - -
A. D. B.
0 o = =
— §2.2'(1580mm) S —
King Assembled
B » IE z = I m =
A. B. C. D.
Y o - = 5 =

I—i- e 77.2(1961mm) e

Single / Double (Horizontal Orientation) Assembly

B - - & = =
B. D. E.
- 5 | = —m
——— 76.777(1950mm) '

Queen (Horizontal Orientation) Assembly

¥ c = - - - ==

A. B. E. D. F.
-EE - = = = —
! 81.77"(2077mm)

20.



